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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDINC TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTIFi THATTHE PRODUCT LISTED BELOW WAS DESIGNED. MANUFACTURED ANDTESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GlVEN IN ONE OR MOREOFTHE 

FOLLOWING STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISEÑAOO. FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION.) 

API 598 - VALVE INSPECTION AND TESTING AP16D - PLPELINE VALVES - CATE, PLUG, BALL AND CHECK 
API 599 - METAL PLUG VALVES - FLANGED, THREADED AND WEWING API 600 - STEEL CATE VALVES, FLANGED AND WEWING ENDS 
ANSl B16-lo - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSlB16-II - FORGED FITTMGS, SOCKET - WELDING AND THREADED 
ANSl B16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS M1602 - COMPACT STEEL CATE VALVES - FLANGED. THREADED, 
MSS-SP61 - PRESSURE TESTlNG OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. AROllA08MAB830000M r 
SEf,L& yAf# SIDE (m)' 1 2 

450 N A  315 N A  

N A  N A  . 

(C6di!'o' 2" Fig. 5341 F UT WCB, API TRIM N0.8 830000 D e s c r b t i o n  
Descripción CAST STEEL SWING CHECK VALVE 150 CLASS 

(VALWJLA RETENCIÓN T I P O  COLUMPlO D E  ACERO F U N D W  CLASE 150) 
VALVE WIiH LOW EMISSION CONTROL (SO PPM'S MAX) (VALVUU SUMINISTRADA CON CONTROL DE B U A S  
EMISIONES FUGITNAS (SO m ' s  MAT) ) 

P R E S S U R E  T E S T  
(PRUEBAS DE PRESION) 

HYDROSTATIC ( P S ~  
(H~DROSTATICA) 

P N E U M A T I C  
(NEUMTICA) 

\ 

, 

. I MECHANICAL TESTS (PRoP.MECAMCAS) 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

TENS M E L D  ELG RED BHN 
+ 

KPSl W S I  % H 
CVNQ IST M D  3RD AV0 

77.86 47.85 27 44 155 

87.43 49.44 25 45 155 

108.60 73.51 33 46 294 

FACIO-21 REV1" 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICI~N QUIMICA (%) 

ITEM HEAT NO. MATERIAL 
(PARTE) (COLADA) WSTMl 

BODY wH31&ll ASTMA-?I~MICB 

OJERPO 
COVER -1781 ASTMA-ZI6IWCB 

TAPA 

WEDGE WH82022 ASTMA-217ICAIS 

DISCO 

. 

C Mn P S Si Ni Mo V Cr CU Cb 
0.197 0.890 0.025 0.014 0.393 0.038 0.038 0.017 0.031 0.001 

Normaülated to (Normalirado a) 920 Tno~er  to (Temole a) 650 Cooled in sir. (Enhiado en aire.! 
0.190 0.880 0.022 0.013 0.438 0.032 0.042 0.011 0.028 0.001 

Nomlirated fo (Normalirado a) 920  Tem~erto fiemle a) 650 Caoled in air. (€fiado en aire) 
0.117 0.700 0.026 0.008 0.540 0.082 13.250 0.017 0.019 0.038 

NormalYado a Wormalirated fo) 970 Temo!& a (Temwr 10) 630 EofMdo en aire. (Caoled ui a&) 


